
 

 

                                                                                                                                                                                                 1           

                  

August 31, 2020                                                                         BY HAND DELIVERY/RPAD 

             

To, 

The Member Secretary (Industry-II) 

Ministry of Environment and Forest,   

Government of India, 

Indira Paryavaran Bhavan,  

Aliganj, Jor Bagh Road, 

New Delhi – 110 003 

 

SUB: ADDITIONAL DETAIL FOR EC FOR PROPOSED PESTICIDE 

TECHNICAL, PESTICIDE INTERMEDIATES MANUFACTURING PLANT 

AT PLOT NO: 1249 & 1250 G.I.D.C. SARIGAM, TALUKA: 

UMBERGAON    DIST: VALSAD– 396155 (GUJARAT)  FOR M/S. 

SANDHYA ORGANIC CHEMICAL PVT LTD, (UNIT-2) 

 

CATEGORY: A-5 (b), UNIT IS LOCATED INSIDE OF NOTIFIED INDUSTRIAL AREA 

REF: TOR LETTER NO.IA-J-11011/342/2019-IA-II(I)  vide dated -20/12/2019 

PROPOSAL 
NO:  

IA/GJ/IND2/125353/2019 
 

 
Dear Sir, 

This has reference of the above subject matter; we are submitting herewith additional 
information as required by you for proposed pesticide technical, pesticide intermediates 
manufacturing plant at plot no: 1249 & 1250 G.I.D.C. sarigam, taluka: umbergaon    dist: 
valsad– 396155 (gujarat)  for M/s. Sandhya Organic Chemical Pvt Ltd, (Unit-2) 
 [Industrial Sector Project-Category: A-5 (b).  
 
We hope you would find the same in order and request your kind self to guide us for further 

procedure and oblige. 

 
Thanking you 

Yours faithfully, 

 
 

 

 

 

 



 

 

                                                                                                                                                                                                 2           

                  

 

Sr. 
No. 

Query Raised Query Reply Given Page 
No. 

1. Submit revised water balance by 
reducing fresh water requirement 
and Effluent treatment mechanism 
with plan for Zero Liquid 
Discharge. 

Submit revised water balance is 
attached as Annexure-1. 

3-18 

2. Solvent recovery plan needs to be 
submitted 

Solvent recovery plan needs to be 
submitted is attached as Annexure-2. 

19-22 

3. PP needs to submit the following 
details on the Risk associated 
with the hazardous chemicals 
proposed to be used as a raw 
material;  

 Risk need to be carried out for 
medium and Catastrophic 
ruptures/leak even for Methanol, 
Bromine including Hydrochloric 
acid, Sulphuric acid and Benzoyl 
Chloride etc.  

 Frequency/Probability of leak per 
year as done for any risk 
analysis. 

 Individual risk contours and 
societal risk F-N curves to assess 
against risk acceptance criteria  
using advanced 3D modeling.  

 Disaster management plan   
 

We have given for detail study of 3D 
Risk CFD Modelling & Consequence 
Analysis Study and it is almost ready. 
We will be submitted it as we 
received. 
PO is attached as Annexure-3. 

23-24 

4. Status of TSDF membership 
needs to be submitted. 

TSDF membership is attached as 
Annexure-4. 

25 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

                                                                                                                                                                                                 3           

                  

Annexure-1 

Submit revised water balance by reducing fresh water requirement and Effluent treatment 
mechanism with plan for Zero Liquid Discharge. 

 
Revised Water and Wastewater Detail Having ZLD Plan: 
  Total water requirement will be 413.0 KL/day (Fresh Water: 210.8 KL/Day + RO 

Permeate: 9.0KL/Day + treated Water by SBT: 193.2) which will be met through GIDC 
water supply. The wastewater generation will be 227.2 KL/day from proposed project.  

 Stream I - Concentrated Wastewater Steam (mainly from process): 199.0 KL/Day will be 

treated at Fenton treatment System & through candle filter it is forwarded to Solvent 

Stripper System, followed by MEE. 199.0 KL/Day Distillate of Solvent Stripper appx 10.0 

KL/ Day which is mainly of mix Solvent & other Low volatile organics is collected separately 

& finally sent to registered Incineration Site for Incineration site whereas concentrated 

(bottom) 189.0 KL/ Day effluent from Stripper Column shall be forwarded to Multiple Effect 

Evaporator System (MEE).  

 Stream II – Dilute Steam 13.2 KL/ Day (From Washing, Blow-down of Boiler & Cooling 

Tower): This is reach in TDS & low of COD so this effluent will be treated in ETP (Primary 

treatment) and sent to Reverse Osmosis System (RO). 9.0 KL / Day R O Permeate which 

is free of TDS will be recycled back to Boiler & Cooling Tower make up quantity. 4.2 KL / 

Day R O Reject which is reach of TDS will be forwarded to MEE for further treatment. 

 Total 193.2 Kl/ Day (189.0 KL/ Day from Process + 4.2 KL / Day from R O Reject) treated 

in MEE where MEE Condensate 193.2 KL/ Day will be sent to SBT based Bio Reactors 

Treatment System for policing treatment and recycled back to ceratin industrial purposes. 

Total 193.2 KL/day effluent will be treated under SBT process and then treated 193.2 

KL/Day effluent will be recycled back to certain Industrial Purposes i.e. Process, Boiler, 

Cooling Tower & Scrubbing System.  

 Stream III –Scrubbing media- 5.0 KL / Day is mainly in Solution form from  respective 

gases i.e. 30 % HCl, 20 % Sodium Sulphite, 35 % HBr Solution etc. which shall be Sale to 

registered End Users who possesses Valid CC & A from State Level Pollution Board & 

registered under Rule- 9. 

 10.0 KL/Day of Domestic wastewater will be disposed through Septic Tank & Soak Pit. 

 Thus the this Industry shall be treated as ZLD ( Zero Liquid Discharge) unit. 

WATER CONSUMPTION & WASTE WATER GENERATION 

Sr. 
No. 

 
Category 

Water Consumption 
(KL/Day) 

Waste Water Generation 
(KL/Day) 

1. Domestic  10 10 

2. Gardening 5 0 

3. Industrial  

 Process 290 199 

 Washing 3 3 

 Boiler 50 7.2 

 Cooling 50 3 

 Scrubbing 5 5 

Total Industrial 398 217.2 

Grand Total 413 227.2 



 

 

                                                                                                                                                                                                 4           

                  

WATER BALANCE DIAGRAM: 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Domestic – 10 
KL/Day 

Raw Water -     413 KL / Day 
(Fresh Water: 210.8 KL/Day + RO Permeate: 9.0KL/Day + treated Water by SBT: 193.2) 

Industrial –        
398 Kl / Day 

 

Gardening- 5.0 
KL / Day 

 

Cooling: 50 
KL/Day 

 

Scrubbing:5 
KL/Day 

Washing: 3 
KL/Day 

 

Boiler:50 
KL/Day 

 

5 KL/Day 

 
7.2 KL/Day 

 

3 KL/Day 
 

3 KL/Day 
 

Septic Tank/ 
Soak Pit 
System 

10.0 KL/Day 

Process:  
290 KL/Day 

199 KL/Day 
 

Evaporation Loss & 
Sludge-10 KL/Day to 
Incineration site for 

disposal 

Stream-I Concentrated Stream 
199 KL/Day 

 
Stream-2 Dilute Stream 
13.2 KL/Day 
 

Solvent Stripper 
199 KL/Day 

Fenton Treatment 
199 KL/day 

Evaporation Loss & 
Sludge – 1 KL/Day 

199 KL/Day 

RO Permeate: 9 
KL/Day reused in 
Boiler & Cooling 
Tower make up 

MEE 
193.2 KL/Day 

SBT- 193.2 KL/Day 
 

Treated  193.2  KL/day water will be used in 
Industrial Purpose  

 

RO: 
13.2 KL/Day 

 

ETP (Primary Treatment) 
13.2 KL/Day 

MEE Salt – 21 
MT/Day to TSDF 

for disposal 

189 KL/Day 

4.2 KL/Day 

Condensate-193.2 

KL/Day 

Will be sent to 
registered end Users 

under Rule-9 



 

 

                                                                                                                                                                                                 5           

                  

DETAILS OF EFFLUENT TREATMENT PLANT 

 

M/s. Sandhya Organic Chemical Pvt. Ltd. (Unit-2) shall have an Effluent treatment plant 

consisting of primary& secondary & advance treatment units. The details of ETP are as 

follows.  

First all non-toxic and biodegradable streams (low & medium COD) of wastewater shall be 

collected in Collection cum Equalization Tank (CET-01) where the continuous addition and stirring 

of Sodium Hypo solution is done for Fenton Treatment  from Sodium Hypo Dosing Tanks (SHDT-

01) as per requirement by gravity before pass to Neutralization Tank. Pipe grid is provided at 

bottom of the CET-01 to keep all suspended solids in suspension and to provide proper mixing. 

2 nos. of Air Blowers (B-01) shall supply air through diffusers to pipe grid. 

In Neutralization Tank (NT-01) the continuous addition and stirring of Lime solution is done (to 

maintain neutral pH of wastewater) from Lime Dosing Tank (LDT-01) as per requirement by 

gravity. Then after, neutralized wastewater shall go to Flash Mixer (FM-01). Alum shall be dosed 

from Alum Dosing Tank by gravity into FM to carry out coagulation by using a Flash Mixer. Then 

effluent shall be sent to Primary Clarifier (PCL-01) where Polyelectrolyte shall be dosed from 

Polyelectrolyte Dosing Tank (PEDT-01).Then after, coagulated wastewater shall be settled in 

PCL-01 and Clear supernatant shall be in Holding Tank (HT-01). Then effluent shall be pumped 

to Stripper (ST-01) for removal of solvent. After that effluent shall collected in MEE Feed Tank 

(MFT-01) where RO reject water shall be mixed with it.  

Then effluent shall be sent to Multiple Effect Evaporator (MEE-01) for further treatment 

followed by Agitated Thin Film Dryer (ATFD-01) for solids dewatering. Condensate from MEE 

& ATFD shall collect in Condensate Storage Tank (CST-01) before sent to SBT for further 

treatment. Solids from ATFD-01 shall be collected and stored in HWSA for disposal in TSDF. 

Sludge settled in PCL-01 shall be collected in Sludge Sump (SS-01) where mixer is provided 

to prevent and settling. Then sludge shall be send to Filter Press (FP-01) for dewatering. Then 

dry cake shall be stored in HWSA before final disposal to TSDF. Leachate from Filter Press 

shall be sent back to ENT-01 for further treatment. 

Treatment of Dilute Stream (13.2 KLD) 

The low COD streams from the manufacturing process plants and utilities effluent shall be 

passed through Duel Media Filter (DMF-01) to remove suspended solids from effluent and 

polishing treatment. Then clear effluent shall be collected in RO Feed Tank (ROFT-01) before 

sent to RO Unit-1 for advance treatment. RO-01 reject will be sent to MEE Feed Tank for further 

treatment and RO permeate shall be collected in RO Permeate Storage Tank before reuse in 

plant. 

 

 

 

 

 

 

 

 

 

 



 

 

                                                                                                                                                                                                 6           

                  

SIZE OF TANKS  

S.N
. 

Name of unit Capacity No. MOC/ Remark 

Stream-I (LOW COD) [ Flow 199 KL + 4.2 MEE Condensate] 

1 
Collection cum Equalization 

tank (CET-01) 
7.0 x 3.5 (4.0+0.5) 1 

RCC M25+A/A Bk. 
Lining 

 Neutralization Tank (NT-01) 2.0 x 2.0 (2.0+0.5) 1 RCC M25 

2 Flash Mixer (FM-01) 2.0 x 2.0 (2.0+0.5) 1 RCC M25 

3 Primary Clarifier (PCL-01) 4.6 Dia (3.0 +0.5) 1 MSEP 

4 Holding Tank (HT-1) 4.0 x 4.0 (3.0+0.5) 1 RCC M25 

5 Stripper (ST-01) 199 M3/D 1 SS 

6 MEE Feed Tank (MFT-01) 6.5 x 6.5 (5.0+0.5) 1 RCC M25 

7 
Multi Effect Evaporator 

(MEE-01) with Solid Dryer 
(SD-01) 

193 M3/D 1 SS 

8 
Condensate Storage Tank 

(CST-01) 
7.0 x 5.0 (5.0+0.5) 1 RCC M25 

9 Sludge Sump (SS-01) 3.0 x 3.0 (3.0+0.5) 1 RCC M25 

10 Filter Press (FP-01) 33 m3/D 1 SS 

11 Lime Dosing Tank (LDT-01) 5000 Lit 1 HDPE 

12 Alum Dosing Tank (ADT-01) 5000 Lit 1 HDPE 

13 Poly Dosing Tank (PEDT-01) 2500 Lit 1 HDPE 

14 
Sodium Hypo Dosing Tank 

(SHDT-01) 
2000 Lit 1 HDPE 

Stream-II(Dilute Stream) Flow 13.2 KLD 

1 Duel Media Filter (DMF-01) 1 m3/hr 1 MSEP 

2 RO Feed Tank (ROFT-01) 10 KL 1 HDPE 

3 RO Unit-1 13 m3/D 1 As per Requirement 

4 
RO Permeate Tank (ROPT-

01) 
5 KL 1 HDPE 

 
 

 

 

 

 

 

 

 

 



 

 

                                                                                                                                                                                                 7           

                  

ETP Diagram: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

                                                                                                                                                                                                 8           

                  

Detail Of Fenton Treatment and Neutralization 

Concentrated effluent from the various stages of process shall be collected in underground 

collection-cum-reaction tank. Two such underground tanks shall be provided, having holding 

capacity of about one day effluent. Once one of the tanks is full, effluent is diverted to the other 

tank. Here, first effluent pH is adjusted to 4-4.5 by addition of Acid (if required). After adjustment 

of acidic pH effluent is subjected to Fenton treatment by addition of first FeSO4 as catalyst. 

Then H2O2 solution is added for destruction of phenolic compound. This reaction takes about 

6-8 hrs. For thorough mixing, air is provided through twin lobe air blower. After reaction is 

complete treated effluent is neutralized by addition of lime powder/soda ash. Neutral effluent is 

then pumped to through filter press for removal for sludge. Clear filtrate from filter press shall be 

subjected to MEE.  

The dewatered sludge is collected and packed in HDPE/plastic bags and stored in a proper 

sludge storage area. 

2. DESCRIPTION OF MEE: 

Industry has proposed to install Multi Effect Evaporator for the treatment of industrial effluent 

having capacity of 200 KL/Day. 

Neutral  effluent  from  Primary  Treatment  Plant  is passed  through  4 - Stages  Evaporator 

System and the evaporated  water shall be collected in a Collection Tank and then forwarded 

to SBT plant along with Primary treated dilute effluent. 

Multi stage evaporator (4 - stages) is a long tube forced circulation type evaporators where in 

the first effect high pressure steam of 7.0 kg/cm2 is used to evaporate waste water. The 

evaporated water in the form of steam at 2.0 kg/cm pressure is used for evaporating the effluent 

in the second stage at atmospheric pressure.  Evaporated  water from the second stage  is used  

for evaporating  waste  water  in the third stage  under  vacuum  of 650-  720 mmHg. 

Finally evaporated water from the third stage is condensed in the steam condenser using cooling 

water on other side. Condensate from all the three stages is collected in condensate receiving 

tanks. 

Concentrated mass is directly forwarded to ATFD system whereby the remaining water is 

evaporated and salt is isolated.  This salt is disposed off at Common TSDF site. 

 

 

 

 

 



 

 

                                                                                                                                                                                                 9           

                  

 

 

Design of MEE (1 Nos.): 

   Basic of Design: 

 

 
 
 

  

 
Nos.ofEffects 

 
4Effects–(2FallingFilm+2ForceCirculation) 

 
WasteCapacity 

 
200KLD 

 
FeedRate 

 
12000Kg/Hr(20workinghoursperday) 

 
FeedConcentration 

 
10%TDS 

 
FeedTemperature 

 
35°C 

 
ProductRate 

 
3000Kg/Hr 

 
Productconcentration 

 
40% 

 
ProductTemperature 

 
55°C 

 
Waterevaporation 

 
7500Kg/Hr 



 

 

                                                                                                                                                                                                 10           

                  

Flow Diagram of MEE: 

 

 



 

 

                                                                                                                                                                                                 11           